
www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



Table of Contents
Gate Safety 
Important Safety Instructions ................................................1
General Specifications ...............................................................1
Important Safety Requirements by UL Standard .......2 
Responsibilities the installer/ Gate Tech ........................3

Important Information for the End User/ Owner
Warranty Information.................................................................4
Before your tech leaves.............................................................4
After your tech leaves.................................................................4

Other
UL Gate Classification.................................................................5
Electrical Connection..................................................................5
Wire Gauge.......................................................................................5

Installation

Operator Installation
RAM 100

Concrete Pad Construction.......................................6
Types of Installations....................................................6

RAM 1000/RAM 5500
Concrete Pad Construction.....................................7 
Types of Installations...................................................8 

Loop Location & Installation..............................................,....9
Limit Switches- Setting& Adjusting....................................9
Foot Pedal Emergency Release............................................9

Entrapment & Safety Protection 
Entrapment Protection Types.........................................10
Monitored Photo Eye Wiring.............................................10

(EMX-NIR-250-325)
Entrapment Protection Area....................................................11

L.E.D Layout
Logic Board...............................................................................12
DC Driver Board......................................................................12

Logic Control Board
Dip Switches/ Pushbuttons (functions)..........13 
Dip Switches/Plugs - Entrapment......................14
Plugs (functions)

Accessories.............................................................15
XCOM (Communications)...............................15

DC Driver Control Board
Dip Switches/ Pushbuttons (functions)..........16
Plugs (functions).........................................................17

Primary/ Secondary- Bi-parting Gates.................18
M.E.P. Quick Setup Guide.................................................19
B.O.M.(BILL OF MATERIALS).............................................20

*M.E.P*-Monitored Entrapment Protection
B.O.M-Bill of Material 

www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



Bill of Materials [RAM 100, RAM 1000, RAM 5500 DC]

QTY. OF PART PER OPERATOR

800-75-21 Clutch Release Assembly 1 1 1

800-75-30 Idler Wheel Assembly [R100] 2

PART NO. PART DESCRIPTION RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

800-00-80 Chassis, RAM 100 AC/DC 1
800-00-81 Chassis [R1000,R5500] 1 1
800-02-03 Gear Reducer - Size 43, Ratio 30:1 (C-Face) [R100] 1
800-02-51 Gear Reducer - Size 60, Ratio 40:1 (C-Face)  [R1000,R5500] 1 1
800-04-04 Motor, Brushless DC, 1.4Nm, 24VDC 1
800-04-05 Motor, Brushless DC, 3.3Nm, 24VDC 1 1
800-06-09 Sprocket - 41BS 15 X 3/4" [R1000, R5500] 1 1
800-06-22 Sprocket - 41B14 1/2" [R100] 1
800-20-00 Limit Switch [R100] 2
800-20-01 Limit Switch [R1000,R5500] 2 2
800-20-20 Limit Switch, Foot Pedal [R100, R1000,R5500] 1 1 1
800-22-02 Spring, FP Switch - 1/2' x 2' [R100,R1000,R5500] 1 1 1
800-22-04 Spring, Spring Loaded Bracket - 1/4" X 1/2" [R100,R1000,R5500] 2 2 2
800-24-22 Fork, Foot Pedal Release [R100, R1000, R5500 AC/DC] 1 1 1
800-52-21 Chain, Limit- #41 x22" (22 LINKS) [R1000, R5500] 1 1
800-52-27 Chain, Limit - #41- 18Links [R100AC/DC] 1
800-54-24 Limit Switch Bracket [R100 AC/DC] 1
800-54-75 Bracket, Spring Loaded [R100] 1
800-54-76 Bracket, Spring Loaded  [R1000,R5500] 1 1
800-60-07 Transformer, Dual 115V / 230V Input with 4 input leads 1 1 2
800-60-10 Switch, Rocker 2 2 2
800-60-35 Bridge Rectifier, Single Phase, 100 V, 35 A, Module, 4 Pins, 1 1 2
800-64-50 Radio Receiver Terminal 1 1 1
800-65-01 Control Board, Logic [AC/DC] 1 1 1
800-65-04 Control Board, Driver [DC] 1 1 1
800-66-09 Lexan, PLASTIC COVER [R100AC/DC] 1
800-66-10 Lexan, PLASTIC COVER [R1000,R5500AC/DC] 1 1
800-68-18 Manual, RAM 100, RAM 1000, RAM 5500 DC 1 1 1
800-70-00 DC Battery, 12VDC - 7.5Ah [BBS] 2 2 2
800-70-22 Horn Alarm Buzzer, 120 dB 1 1 1
800-70-52 Bearing Plate [R1000,R5500] 1 1
800-70-59 Bearing Plate [R100] 1
800-70-98 Warning Sign For Gates - Slide/Swing 2 2 2
800-75-07 Cover, Polyethlene [R100] 1
800-75-08 Cover, Polyethlene [R1000,R5500] 1 1

800-58-51 Clutch Release Assembly (Sprocket, 4 Pin Disc, Arbor, Snap Ring) 1 1 1
800-22-06 Spring - 1 1/4" X 1" (3 1/4 Turns) [R1000,5500] 1 1 1
800-40-56 Washer, Flat - Id 1 1/16" : Od 2" : Thickness .090" 1 1 1
800-34-22 Set Screw - 1/4" - 20 X 3/8" 2 2 2
800-34-30 Set Screw - 1/4' - 28 X 1/8'- *** Fine Thread *** 1 1 1
800-42-32 Key Way-1/4" X 2" Sq. 1 1 1
800-40-05 Wahser, Flat - Stainless Steel - Id 1/4", Od 1 1/2" 1 1 1
800-32-57 Screw, Machine - Zinc-Plated Steel Pan Head - 1/4"-20 X 1/2" 1 1 1

800-36-52 Bolt, Hex Head - 5/8" - 11 X 3 1/2" 1
800-38-18 Nut, Hex Head - 5/8" 1
800-73-70 Idler Wheel, Uhmw - 2 1/2" X 1 1/4" - I.D. 5/8" [R100] 1

Assemblies [R100, R1000, R5500]

www.ramsetstore.com  |  1(800)-878-7829  |  sales@ramsetstore.com



RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

RAM 100 RAM 1000 RAM 5500

800-75-31 Idler Wheel Assembly  [R1000,R5500] 2 2

800-75-72 Limit Shaft Assembly  [RAM 100]

800-75-73 Limit Shaft Assembly [R1000, R5500] DC 1 1

800-75-65 Chain Kit-  R100 1

800-75-66 Chain Kit- R1000/5500s 1 1

800-36-52 Bolt, Hex Head - 5/8" - 11 X 3 1/2" 1 1
800-38-18 Nut, Hex Head - 5/8" 2 2
800-40-40 Washer, Flat - Id 5/8' : Od 1 5/16' 1 1
800-46-01 Bushing, Idler Wheel Sleeve - Id 5/8" : Od 7/8" X 1 13/16" [R1000,R5500] 1 1
800-73-71 Idler Wheel, Uhmw - 3 1/2" X 1 1/2" - I.D. 7/8"[R 1000] 1 1

1
800-12-04 Shaft, Limit Switch - 1/2" - 11 X 10 1/4" (6 3/8" Of Thread, 5/8" Thread Shaft) [R100] 1
800-42-00 Key Way - 1/8' Sq. X 7/8' 1
800-20-50 Limit Switch Nuts [R100] 2
800-44-04 Bearing, Sealed - 6202Rs X 1/2" [R100] 2
800-70-10 Collar, Limit Shaft - 1/2" [R100] 2

800-12-03 SHAFT, LIMIT SWITCH - 3/4'-14 x 10 3/4' (6 1/2' thread, 1' dia. thread shaft) [R1000,R5500] 1 1
800-42-10 KEY WAY-3/16  SQ. X 7/8" 1 1
800-20-51 Limit Switch Nuts [R1000,R5500] 2 2
800-44-03 Bearing, Sealed - 3/4" [R1000,R5500] 2 2
800-70-11 Collar, Limit Shaft - 3/4" [R1000,R5500] 2 2

800-38-16 Nut, Hex Head - 1/2" 4
800-52-02 Chain - #41 (10ft per box) 2
800-52-30 Chain Bolt - 1/2" - 13 x 3 1/4" 2
800-54-15 Bracket, Chain (Left) - 3/8" x 2" x 2" x 3 1/4" 1
800-54-16 Bracket, Chain (Right) - 3/8" x 2" x 2" x 3 1/4" 1

800-38-16 Nut, Hex Head - 1/2" 4 4
800-52-00 Chain - #40 (10ft per box) 2 2
800-52-30 Chain Bolt - 1/2" - 13 x 3 1/4" 2 2
800-54-15 Bracket, Chain (Left) - 3/8" x 2" x 2" x 3 1/4" 1 1
800-54-16 Bracket, Chain (Right) - 3/8" x 2" x 2" x 3 1/4" 1 1

Part No. represents ONE assembly although some models may contain two or more of each assembly
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